凯斯零件查询(1412) - DAVID BROWN DIESEL TRACTOR (1/74-12/80) (L03-1) - CHASSIS, BONNET, FENDERS, SAFETY FRAME AND CAB, REAR AXLE CASE AND COVERS Case Agriculture

发表于 2024-05-22 03:10:02
0 0 0
Pos. Part No Qty Parts name Comments
1. K926694 [1]   SHAFT   CAS REAR AXLE CASE
2. K947891 [2]   BREATHER   CAS PLUG
3. K611279 [2]   BOLT   CAS CORE PLUG, 1 1/8 in
4. K944571 [1]   GASKET,0.25mm Thk   CAS (rear axle case to main frame rear)
5. K900105 [2]   PIN   CAS DOWEL, 5/8 x 1 7/16 in (rear axle case to main frame rear)
6. K606718 [2]   SCREW   CAS 1/2 UNC x 3 in (rear axle case to main frame rear) Superseded by part number: 61-35044
. . K11518 [2]   WASHER   CAS SHAKEPROOF WASHER, 1/2 in (rear axle case to main frame rear) Superseded by part number: K626555
7. K600819 [2]   BOLT   CAS 1/2 UNC x 4 1/2 in (rear axle case to main frame rear) Superseded by part number: 113-440
7. K600806 [2]   BOLT   CAS 1/2 UNC x 2 in (rear axle case to main frame rear) Superseded by part number: K600885
. . K19484 [4]   LOCK WASHER   CAS SPRING WASHER, 1/2 in (rear axle case to main frame rear) Superseded by part number: K626345
8. K601212 [1]   BOLT   CAS 5/8 UNC x 3 in (rear axle case to main frame rear) Superseded by part number: 87338
8. K601381 [2]   BOLT   CAS 5/8 UNC x 8 1/4 in (rear axle case to main frame rear)
. . K19485 [3]   WASHER   CAS SPRING WASHER, 5/8 in (rear axle case to main frame rear) Superseded by part number: 86729275
10. K600894 [2]   BOLT   CAS 1/2 UNC x 8 in (rear axle case to gearbox cover)
11. K623826 [1]   PLUG   CAS DRAIN PLUG, 3/4 BSP Superseded by part number: K623851, K626318
12. K626315 [1]   WASHER   CAS SEALING WASHER, 1 1/16 in
13. K62356 [2]   HOUSING   CAS oil seals
14. K13353 [4]   SEAL,44.45mm ID x 80.96mm OD x 12.7mm Thk   CAS OIL SEAL, 1 3/4 x 3 3/16 x 1/2 in
15. K929463 [1]   COVER   CAS PLATE
16. K929464 [1]   GASKET   CAS (cover plate to rear axle case) Superseded by part number: K262826
17. K602803 [2]   BOLT   CAS SETSCREW, 5/16 UNC x 3/4 in (cover plate to rear axle case) Superseded by part number: K602883
. . K19481 [2]   SPRING WASHER   CAS SPRING WASHER, 5/16 in (cover plate to rear axle case) Superseded by part number: 83990583, 322358
18. K619528 [1]   PLUG   CAS oil return port
19. K30085 [1]   GASKET   CAS FIBRE WASHER, 7/8 in
【免责声明】页面展示信息由零件数据网收集或者用户自行上传,零件数据网不对信息的真实性,正确性,合法性作任何承诺与担保,零件数据网不涉及用户之间的担保交易而产生的法律关系以及法律纠纷,出现纠纷请您自行协商解决。对页面有疑问或者投诉,可以点击页面投诉按钮进行投诉,我们会及时处理您的问题。
  • 点赞 0
  • 收藏 0
品牌推广
客服微信
免费收录 返回顶部